'3 - ¢ PR

' 36" LAWN TRACTOR MODEL €3554-010 . . .~ ~ ™" "', - = v
0 " X - 7 i . 7 T T Y
. CHASSIS & HOOD ASSEMBLY = - e TR
REFER TO cusvouén@ =
ASSY PAGE FOR el
' &
] T .
AN
FRONT AXLE’ !
ASSEMOLY
NOTE: ALWAYS USE ORIGINAL EQUIPMENT  rEms e e ABLE
SARTS. Use of service/replacement parts 6ther than "~ . e . -
PAR oplace WITH OPPOSITE SIDE .
original equipment parts may void yourwafran(y - ) 3209108




36" LAWN TRACTOR MODEL €3554:010

=

®
-

Y

O EONOOLE WA=

parts’

314683860
310003
310004
309235
316199
316200
313437
56030
55273
56261-853
50720
274654
122201
2483

1499

. 319329-860"

. 56235.860.
995346
320466-860
. 995338
' 50352
© 318202
8482
120394

120393
1498
57159
53446
138538

-+, 45174

312306
995338
120393

1502 -
314538-860
314476
274672
120392
1502
36149
1498
302333
314948
577 .

- 4745
310749
121887
120392
1502
58367-853
20507
1498
56220 |
1341
995346
43970-860

- 995346

122017
" 446363 .

322751

-FOOTPAD LH

" NUT, 5/16-18 REGHEXCTRLK . %

"BOLT, 375X .500 HHSH 5/16-18 °
. LENS HEADLAMP*

- CLAMP.SPRING 1 171D o
/“SCREW, 1/4-20X .50 WAHHTAP

~SCREW, 1/4-20X ,50 WAHHTAP v

* BRACKET SWITCH MOUNT - (NS |

7

description ..
FRAME MAIN srv

qty.

FOOTPADRH -°
FASTENER, RATCHET
BRACKETGRILLE LH
BRACKET,GRILLE RH.

BRKT.SUPT FRT AXLE e *.
SCREW, 5/16-18X 75WDFLLK

NUT, 5/16-18 HXWDFLLK

HANGER BRKT ) .
BOLT, 625X2 876 SPSH vz 20 - -
NUT, 1/2-20 REGHXCTRLK .
SCREW, 3/8-16X2.75 HHC '
WASHER. 391DX1.250X 07 BELLVIL

NUT, 3/8-16 REGHXCTRLK .-
CONSOLE,SF . b

CONSOLE, REAR COVER . \

SCREW, 1/4-20X SOWAHHTAP’ .
DASH,SF . .
SCREW, 1/4-20X .63 HHWATAP \
NUT 1/4-20. WDFLLK TOP LOCK

PLUG DOME

BOLT. 375X .156 HHSH 5/16-18 . -,
WASHER, FLAT 406X '81X.065 . - .
WASHER, FLAT .344X .69X.065° - ;

N ! .

4 N

0

LATGH, 94WDX 047 ASSY HQOD

PIN, 5/16-18 HOOD LATCH
WASHER, REGINTLK 320X 61X. 03 .
NUT, 5/16-18 HEXWDELLK WHIZ ‘
BAFFLE CONSOLE SQUND -EXPORT
SCREW, 1/4-20X .63 WAHHTAP :
WASHER, FLAT .344X 69X.065

NUT, 1/4-20° REGHEXCTHLK

HOOD

GRILLE

SCREW, 1/4-20X .63 WAHHC
WASHER, FLAT .281X .63X.065 .
NUT, 1/4-20 REGHEXCTRLK _~/

RN

NUT, 5/16-18 REGHEXCTRLK

FQIL,LENS DYNA-PRO REFLECTOR
SCREW, #6 X 50 PLASTITE -
E0GING WIDE BLK - ’
LANYARD HOOD

SCREW 1I4 20 X..75 HHC )
FLATWASHER .281 X 63 X .065
LOCKNUT1/4- 20 K

PLATE, SEAT: .

BOLY, 437X 156 HHSH 16-18

NUT. 5/16-18 REGHEXCTRLK
SPRING,1.43X2 38X 162 COM SEAT

FENDER

SCREW, 5/16-18%X1.00 HHC -

WASHER, FLAT 375X .88X.082

SUPPORT GUIDE

NUT, 5/16-18 HEGHEXCTRLK _

REAR DECK GUIDE ‘
RETAINER .31 ID X.62 X .03 WIRE \
SCREW 5/16-18 X 1.00 HHC GR2 '
NUT 6/16-18 REGHEXGTRLK -+
SCREW, 3/8-16X 650 HHG . . . ¥
NUT, 3/8-16 REGHEXCTRLK

—- e R =R At RO = B PO B RN DO r\:-a----r‘nga—s-'nwa PRy TR LY LI LY ST LEUN AN S7.0) U L F L
" 4. l, 1““ . h 1] ° .

5 \

SCREW, 1/4.20X .60 WAHHTAP
GUIDE, BELT .
NUT, 3/8-16 HXCTRLKJAM
NUT, 3/8-16 HEXKEPS

. ENGLISH OPERATOR MANUAL (NOT ILLUSTHATED) 1

FRENCH OPERATOR MANUAL (NOT ILLUSTRATED) 1
GERMAN OPERATOR MANUAL (NOT ILLUSTRATED) 1
ENGLISH PARTS MANUAL (NOT ILLUSTRATED) 1




36" LAWN TRACTOR MODEL C3554-010° -

STEERING ASSEMBLY ]
' “RER " ' ; i |
CUSTOMER ASSY. PG, ]
. STEERING WHEEL .. _ gr:;gsnswooopo

& HARDWARE

)

REFERTO ‘
CHASSIS & HOOD PG.
Front Axle -

o

9y T @rererTo
- ’ - TIRE TREAD
\ ’ PAGE * - /{ ,
. @@ “"*v»': . ) e T LN .
/%k " NOTE: ALWAYS USE ORIGINAL EQUIP- . n
ALL UNNUMBERED “ -5 MENT PARTS. Use of service/replacement
ITEMS ARE INTERCHANGABLE ™~ Xt parts othdr than original equipment parts
" WITH OPPOSITE SIDE . l/ . may void your warranty. . . , \ 321216D"
: . v ‘ . .
f " " 6
L “~ |
£

. -



36" LAWN TRACTOR MODEL C3554-010

.key#  parng .
1, . . FRONT AXLE ASSEMBLY SF
2. 56400 AXLE FRONT
3. 50546 BEARING FLANGE
4 310368  SPINDLERH
. 5. 36625 RING,RETEX
. 6. $310367  SPINDLELH -
7. 49447 ARM.STEERING LH
8. 454565 PINSPRING -
"9, 302691 TEROD .
10.. -. 122145 . SCREW, 3/8-16X1.25 HH L
11, 120382  WASHER, .393X.68X.10 REGSPTLK *
12, < 1499 . ‘NUT, 3/8-16 REGHCTRLK
13, 304245+ SECTOR GEAR |
14: . 44011 BOLT, .750X140 SPSH - .
15, " 2483.. " - WASHER, .39IDX1.2500X.07 -°
16 49573 SCREW, 3/8-24X1.00 NYL
T 56191 DRAG LINK ASSEMBLY .
18 56190 DRAG LINK ‘ ‘
19.  « 124925 - NUT, %/8-24 REGHEXJAM
20 21275  BALL JOINT S
, C 21« 120382 HER, EGSPTLK
22 120369 - , 3/8-24 REGHEX
23. - - 314109-954 STRERING SHAFT
24. . - 44009 PINION,STEERING SHAFT
25. 454565  PIN,SPRING :
26. 54902 BEARING,1.370X.50 FLANGE STEERING
274 39492 RING,RETEX 1.27X 05
8. ' 36625 RING,RETEX .57X.05 .
29, et ASSEMBLY, TIRE & RIM.
30. T2a167 VALVE STEM
3. 39937  WHEEL W/BEARING
32 39979 BEARING, 1.380DX.753ID FLANGE
3. " REFER TO TIRE TREAD PAGE
34 642 *©  WASHER,FLAT .755X1.31X 075
© 35, - 36625°  RING,RETEX 57X.05
36 40394 HUB CAP

* Ordet Individual Parts.

. STANDARD HARDWARE ITEMS

d_escrlplionk SN

NN &

Q-




36" LAWN TRACTOR MODEL C3554016 - .~~~ .

MOTION DRIVE ASSEMBLY

'ENGINE PG . .
_ ENGINE

¢
ES
.
:
i
- N\() _;f'/
SEEDETAILA) i - /.
ORA%?EMBL i B
TO FRAME PG
" < )"

REF, .
ENGINE PG.

ENGINE SHEAVE

{
S'BREFER TO -
TIRE TREAD
" PAGE .
, : , ALL UNNUMBERED
NOTE: ALWAYS USE ORIGINAL EQUIPMENT PARTS. . |7gms ARE INTERGHANGABLE
Use of service/replacement parts other than original equip- WITH OPPOSITE SIDE- ’ .-
ment parts may void your warranty. ’ -~ g 320304C
f ] N ’ .
. _ : . 8




36" LAWN TRACTOH MODEL03554-010

key# - pant#- . descripuon
1 CSBEENOTE . TRANSAXLE FOOTE 43603
302745, . PULLEY.V 4L 6.600D
3 302t KEY, WORF 606 .750X.167X 312
4 22083 ' . RING RETEX .$8X.04TRUS10062.
5 54758 BELT, V 41, 8200 SF DRIVE
6 7707 \X_.; . BRACKET, TRANSAXLE -
- 7 - 0120228 SCREW, 5/16-18X .63 HHC
.- -8 01498 " NUT, 1618 REGHEXCTRLK
* g9 180112 SCREW, 5/16-18X2.75 HHC
“ © 10 120393 * WASHER, FLAT .344X 60X .085
11 - 01498 " . NUT, &16-18 REGHEXCTRLK
. 12 309770 .~ BRKT,STABILIZER 9204360
, - 13 035408 SCREW, 5/16-18X .75 WAHHTAP -
o RY 120638 WASHER, HYSPTLK .328X 60X 09

15 . 0122017 SGREW, §/16-18X1.00 HHC
16 ° ' 138485 WASHER, - EXLK .320X.61X.03 °
17 01498 . NUT,.5/16-18 REGHEXCTRLK -
18 57480 © BRKT.SHIFT PP20-5/F4360-543
19 056255 SCREW, 1/4-28X .76 NYLHHC
20 < 57157% WASHER,.750X.250
. B 21 302283" 'SHIFT LEVER

- 22 137185 -, .-PIN, COTTER .125 DIAX100LG
23 55514 : ' KNOB,SHIFT NOMA 172-13
24 - -49896 ° BELT GUIDE Yoo,
25 0271184, = .. .. NUT, 5/16-18 HEXKEPS o
26 -, 120393 WASHER, FLAT .344X 69X.0852"

27 01498 ) NUT, 5/16-18 REGHEXCTRLK

28 302603 ASSY,BRAKE PEDAL - -
29 ' " 319676 ROD,PIVOT -
30 ,. 302601 SPACER,.53IDX. szoxt 406 °
. 31 - 56180 ° _ PIN, HAIR ‘
32 48761 - PAD,CLUTCH/BRAKE PEDAL
33 1306 .~ IDLER'ARM BRKT TRACTION
34 41890 .BOLT, .625X .218 HHSH 5/16-18
35 4107 WASHER, FLAT .635X1.31X.07
36 - . 46602 WASHER, FLAT 333X 87X.119
a7 01498 NUT, 5/16-18 REGHEXCTRLK
3& 39659 ~ RETAINER, STRAP B‘ELT
K - 35374 PULLEY, IDLER —
40 . 45802 .., BOLT, 3/8-16X1.50 CARR
41 " -01499 " NUT, 3/8:-16 REGHXCTRLK
42 43980 - * ROD, .268 DIA CLUTCH
43 - 50562 SPRING,3/80DX 1.625X.055
44 54723 - * . BRACKET, BRAKE ROD. ,
45  ° 20507 - . “BOLT,.437X .156 HHSH 5/16-18
46 " 120393 . WASHER, FLAT .344X .69X.065
47" 01498 NUT, 5/16-18 REGHEXCTALK -
48" 310189 - BARAKE ROD .
49 120393 WASHER, FLAT 344X .60X.065
50 - 121222 PIN,-COTTER .090/.086X.75LG
51 0271184 NUT, 5/16-18 HEXKEPS
52 01408 NUT, 6/16-18 REGHEXCTRLK
53 , 49276 . .  SPRING Y4 ODX6.76X.091
' 54 35410 SPRING .071 X .62 X 4.37
- 55, ONNE TIREARIM ASM,;18X6.50-8
56 24167 VALVE STEM :
. 57 .. 36182 ‘ WHEEL HUB oo i
.58 * REFER TO TIRE TREAD PAGE
59 57479 " SPACER,.75X125X132
60 52928 - -KEY, SQUARE .187SQX2.25L .
61 . 642 WASHER, FLAT .755X1.31X.075 °
62 42815 . WASHER, FLAT .765X%1.63X 07
63 . ' 36625 RING, RETEX .57X 06TRU5133.75

64 40394 _ CAP, 1:5001D X 7/8L.G HUB

LY

-3

-t e o e o et e -t A e DD - o - D

v -

%

@.

CONTACT YOUR NEAREST FOOTE TRANSAXLE DEALER FOR PARTS AND SERVICE.

‘0 Indicates STANDARD HARDWARE ITEMS.
* ORDER INDIVIDUAL PARTS




36" LAWN TRACTOR MODEL C3554

»

010

ENGINE & CONTROL ASSEMELY ~ ~

HEF
CHASSIS & . .
HOOD PG, /

DASH-.

REF. o
CHASSIS & HOOD PG.
MAIN fRAME

NOTE: ALWAYS USE ORIGINAL
EQUIPMENT PARTS. Use of serv-.
ico/replacement parts other than
oniginal equipment parts may void
your warranty. T

REF.

s rmcammmvme '

N
LA

 ALLUNNUMBERED
ITEMS ARE INTERCHANGABLE
" WITHOPPOSITE SIDE

\

3209098




. 36" LAWN TRACTOR MODEL C3554-010 . .

key#  part# . , desaription
W : ’ ' . e -
. B 3 - . -
- 1 ENGINE 10 HP-B&S (SEE ENGINE'MANUAL) ' -
' 2 1 050947 © . SCREW, 3/8-16X1 25 WAHHTAP
. 3 0138489 » - WASHER, EXLK 384X 69X 04
4 305367 MUFFLER-LO TONE NELSON EXPORT
5 - 54767 : SHIELD; HEAT,FOR ROUND MUFFLER-
' 6 0173063 SCREW, 5/16-18X3 50 HHC
7 46708 © .. GASKET, MUFFLER ~ -
8 315317 PULLEY.ENGINE. 4 00 OFFSET
: 9 303151 KEY, SQUARE .249SQX4 60LG
. 10 304246 - SPACER,101X1.484 ENGIN PULLEY
' 11 . 56431 .. WASHER, 980/DX1.380DX.437PILOT
12 - 0120383 - WASHER, REGSPTLK 459X 78X 12
13 0433146 SCREW, 7/16-20X4.25 HHC
14 . 314989 ' TANK, FUEL:1 GAL |
15 049050 " - . . SCREW, 1/4-10X .75PHPNTAP.
16 47452 . | GASLINE 25D K
17 48672 . CLAMP, FUEL UNE
18 ° 46704 , GAS CAP 1-112.7.THD
19, 57444 TIE,CABLE S
.20 320031 . THROTTLE CONTROL .
coe 21 035291 SCREW, 10-24X .50 SLHHMA ,
oo 220 0271186 NUT, #10-24 HEXKEPS,

23 50607 ., KNOB,ROUND THROTTLE

. 0 Indicates STANDARD HARDWARE ITEMS.

. -

=
<

f o .
-NM—-.&N-.“—.A-Q-.‘-._-.-.--.N-.'-._“..

R




36"¢AWN TRACTOR MODEL C3554-010 © ~ = o7
PRE-PAINTEDDECK . < . . >

REF. .
KEY #15

.

NOTE: ALWAYS USE ORIGINAL -

EQUIPMENT PARTS. Use of serv- . ALL UNNUMBERED

ice/raplacement parts other than

original equipment parts may void . C ITEMS ARE INTERCHANGABLE
' - ‘ ~ WITH OPPOSITE SIDE -

our warranty.’
y v 316030A

12



36" LAWN TRACTOR MODEL C3554-010. o o

‘k.".‘

D@D &WA =

10

"

12

. | ‘3

Y 14
\

15
\ N 16

. .17
- ‘ ‘1 '8
e 19

20
L2
a2
23

24

\ .25
26

\ 27
\\ . 28
A, 29.
‘-\ " 30
v
32
\ a3
\\ 34

\35
\

v \,‘33‘_
39
40,
41
42
43

- 44
45
46 .
47,
48

peris

316246
55655

0120228

01499
52613
51985

0120834

01498

53247
0120834
01498

57514
0120228

‘01498

L e

S

4

56424
- 56425
49562
50616

- 55547 -

49562
50818
51449 -
56390

56365

01282
050634
0300345
01498.
48676
0122007
996416
01498
0120228
01498,
0122017

'996416 -

01498
50613
49059
49058 -

. Q120918 °

01499
55724
996425
20864

- 56821

2483
039573

description .
DECK. 36WH AD MOWER
BAFFLE, 36RD LH DECK
SCREW. §/16-18X 63HHC .
NUT, §/16-18 REGHEXCTRLK
ASSY TORQUE TUBE -
SUPPORTPIVOT TUBE:
SGREW, 5/16-18X 50 HHC
'NUT, 5/16-18 REGHEXCTRLK
QUADRANT
SCHEW, §/16-18X 50 HHC
NUT, §/16-18 REGHEXCTRLK
BRACKET, IDLER .
SCREW, 5/16-18X 63 HHC

- NUT, 5/16-18 REGHEXCTRLK -
QUILL ASSY, 36/39/40/43 '
SHAFT/SADDLE 36° '
BRNG, BALL
DUST SHIELD .

_QUILL CASTING
BRNG, BALL '
SPACER.3797LGX 669/DX 88
SPACER, 438LGX 9320DX 672
PULLEY.26/36" QUILL Sl ey
SPECIAL WASHER : :
NUT, 7/16-20 WDFLLK .

_ SCREW, 5/16-18X 88 WAHHTAP

- SCREW, 5/18-18X1.38 WATAFP
NUT, 5/16-18 REGHEXCTRLK
LIFT PLATE

 SCREW, 5/16-18X .76 HHC P
WASHER, FLAT .391X1 00X 125
NUT. 5/16:18 REGHEXCTRLK
SCREW, 5/16:18X 63 HHC
NUT, 5/16-18 REGHEXCTRLK
SCREW, 5/16-18X1.00 HHC
WASHER, FLAT .391X1.00X 125
NUT, 5/16:18 REGHEXCTRLK
BRACKET.PIVOT '
BAR, HITCH
BRACKET, LOCK =
SCREW, 3/8-16X1 50 HHC
NUT, 3/8-16 REGHXCTRLK

. PIN, PIYOT ROD 50DX755

" WASHER, FLAT 515X 88X.064
RING, RET E .39X 04TRU5143-50
BLADE, 36" STD-LIFT 18’
WASHER, 3adfDX1 250X 07 BELLVIL
SCREW, 3/8-24X1 00 NYLHHC

Y indicétos STANDARD HARDWARE ITEMS

(4]

I\)GINNM——-;——A-—'—--—MNI\)AN,-;-'—-N_ﬂ—.——--—--"—.NNN—NI‘\)—-——-OO-——' 3 )

13




36" LAWN TRACTOR MODEL ‘€3554-010
FINAL DECK ASSEMBLY -

SEE DWG #316030FOR PARTS ASSY
'OF PAINTED DECK

.. . , R
PRE-PAINTED .

\' DECK ASSY. PAGE

: Idler '

REF
" KEVM4.
NOTE: ALWA?S USE ORIGINAL EQUIPMENT PARTS. ' ALL UNNUMBERED .
Uso of service/replacement parts other than original equip- o |TEMS ARE INTERCHANGABLE

ment paris may void your warranty. - WITHOPPOSITE SIDE , . " 3168388

14



X2 A
" o
36 LAWN TRACTOR MODEL C3554 010
keys . © part# ‘domlpllon . qty.
[ . PAINTED DECK ASSEMBLY SEE #316030
Co : . . FOR PARTS ASSEMBLY :
., 2 amis PIN, 495X1 750 CLEVIS-SHORT R
. 3 56180 PIN, HAIR 091 DIAX1 62LG 1
N . 311427 IDLER, ASSY PIVOT ARM 1
-~ 7 311426 PIVOT ARMIDLER BLK 1
6 . 306973 BRAKE PAD - HARD - 232AF i 1
7 41601 RIVET, OVSET 187DIAX SOLG - —* 2
8 - 47516 BOLT, 500X 1950 HHSH 3/8-16 !
9 0 996416 WASHER, FLAT 391X1 00X 125 1
. 10 . 1499 NUT, 3/8-16 REGHXGTALK 1
. i - 7354 RETAINER BELT 1
\ - 12 303028 . PULLEY, IDLER BFF 3.13 DIA t
e 13 306893 BRACKET,L-SHAPED 1
14 o 122168 * SCREW, 3/8:16X1,75 HHC 1
o s 15 0 446363 WASHER, FLAT .375X .88X 082 1
HIN 16 0 1499 - NUT, 3/8-16 REGHXCTRLK 1
T 17 35440 SPRING 071 X 62X 4.37 1
18 . 52636 SPRING R
19 4 ‘ BOLT, 375X.250 'SHWA 1/4-20 1.
20 7 0 120892 WASHER, FLAT .28}X .63X 065 2
21 0 1502 .NUT, 1/4-20 REGHEXCTRLK - 1
22 308701 . BELT, V 51 80.00 DECK 36RD EX 1.
23 307549 COVER QUILLLH . !
24 . 307548 COVER, QUILLRH : : 1
25 7Q .120228 SCREW, 5/16-18X1.00 HHC O 4
.26 0 120393 WASHER, FLAT .344X .69X.065 ? 4
27 0 1498 - NUT, 5/16-18 REGHEXCTRLK 4
. 28 302611, WHEEL, SD 6.000DX1.38WD . 2
29 - 23763 BOLT, 500X1.390 HHSH 3/8:16 2
. 30 0 1499 NUT, 3/8-16 REGHXCTRLK -2.
3 307050 LEVER HEIGHT ADJ 1
32 - 0 120696 SCREW, 5/16-18X2 25 HHC 1
.33 53246 SPRING . 1
34 - 0 1498 NUT, 5716-18 REGHEXCTRLK 1
35 20250 GRIP,HAND 75X487 1
36 .. 305383 LEVER,BLADE ENGAGE 32RD&36RD 1.
37 1289 BOLT, ‘375X .250 SHWA 1/4-20 1
438 46561 SPRING, TORSION 36RD,32RD 1
3  0..1502 NUT. 1/4-20 REGHEXCTRLK * * - 1
- 40 53697 NUT, $/2 PUSHON 1
41 - 46478 GRIP, HAND 501D 337LG BLK 1
42 :300341 CABLE, LIFT 21.70 F-5 20X8-8 1
43 . 9405 ~CLEVIS; LIFT CABLE - 1
44 0 120372 NUT, 1/4-20 REGSQ A
- 45 39522 - . PIN CLEVIS 312 X .812 1
46 56180 PIN, HAIR 091 DIAX1 62LG 1
.47 0 120228 SCREW, 5/16-18X 63 HHC " 1
- 48 0 1498 NUT, 5/16-18 REGHEXCTRLK 1
49 50993 CHUTE EXTENSION PLASTIC 36°RD 1
120123 "PIN, COTTER 125 DIAX1 25LG 2

50

: OrQer lndiwdual Pants. .
0 Indicatos STANDARD HARDWARE ITEMS

15




36" LAWN TRACTOR MODEL C3554-010

ELECTRICAL ASSEMBLY

ment parls may void your warranty.

" Switchis

mounted on
mower deck

NOTE: ALWAYS USE ORIGINAL EQUIPMENT PARTS. .
Use of service/raplacement paris other than original equip-

JPYIL TN

- " ALL UNNUMBERED
ITEMS ARE INTERCHANGABLE
WITH OPPOSITE SIDE -

vy

3209148

16




36" LAWN TRACTOR MODEL C3554-010

Dan

| heydpaf. " descrplion . qy.
s , Y - . } -
1. .322087 « - WIRE HARNESS SF 8-12B8S - .~ 1 ‘
2. . p22296 BY-PASS FOR GROUND SUPPORT 1
3. 322208 -+ SPLICER . |
. Lo LT 4 57444 'CABLE TIE 01
- 5, 41482 PRESS CLIP,1.380LG .255ID -2
.6, 303064 ASSY,LIGHT WIRE-1/4 TURN 1 ’
7. 52572 BULB, HEADLAMP 2 .
- -8 57444 TIE, CABLE BLACK NYLON 5 62L 1
v . 9. 41482 ' PRESS CLIP,1.380LG 25510 -2
. - 0. ooker . SWITCH IGNITION & LIGHTS 1
' ‘ * . 138557 . WASHER, REGINTLK.640X1.1X.05 1 -
12. ¢ 48140 [ NUT, .5/8-32 HXHD IGN SWIT 1
- "13. . 49643 A 2KEYS& RING, ASSY BLANK 1
( 14, 57588 HARNESS,0ECK WIRE SHORT 4 WIRE 1
o - 15. 57476 SWITCH.SCRMNT DP NC'NOBLK - 1 -
. * ., 16. ¢ 57220. SCREW. #12 X .50 PHPNHTAP BLK 2
. 17. 57444 TIE, CABLE BLACK NYLON 5,621 - 1
* 18. 300220 SWITCH,SNAPMNT NO .055/.1168LK -1
19. 53716 SOLENOID 1
20, e 187745 SCREW, 1/4-20X .75 HXSEMMA 2 5.
.. 21, 1084 WASHER,FLAT .281X1.00X.063 KN e
: " 22, 0 1502 - NUT: 1/4-20 REGHEXCTRLK 2
‘ 23. -8 271372 NUT, 1/4-20 REGHEXKEPS - e A
' 247 o 279187 NUT, 5/16-24 HKEPS ' 2 . |
,25. 57444 , TIE, CABLE BLACK NYLON 562L I A
. 26. ' 55511 WIRE GROUND, t12.5° ] N
27. o 271184. NUT, 5/16-18 HEXKEPS - | 1
28.. 57547 SWITCH, SEAT : 1
.29, e 160505 . SCREW, 1/4-20X .38PHPNHMAGR2 . 2,
30 - 57486 'BATTERY; YUASA 12V 5-PLATE B
N 31. 56360 - BATTERY BRACKET ‘ 1
- 32. 40234 BATTERY RCD 2 N
33 - 120392 WASHER, FLAT- 281X 63X065 ‘2 3.
. 4. 120380 WASHER, REGSPTLK.263X 49X.07 2 -
35 ¢ 120375 NUT, 1/4-20 REGHEX . 2"
36 e 120854 SCREW. 1/4220X .63 HHG 2
37. 2711172 . NUT; 1/4-20 REGHEXKEPS 2
. 38 60302031 FUSE, 15 AMP SPAPE TYPE" : . 1
- ' : . q’ .
" . - . ’ . .
" * " . INDICATES STANDARD HAHDWARE ITEMS
{ b seSpade type fuse fncluded with the wire harness.
R L, o
N - B . |0’ FRAuT
e S s 1 T el
A Lo | Feaus -
'I“, CROW
4 FRAsE
, YeLow
R i X ) B ) \r“
' 5. o I':/ol eagw |,./é' -, le ‘
A » T ' » | . 12, Ne 134 e 1 " N I
-I-—--——~—-\-5 vy l gLy $ums- " 0L SWhCH STAFT Bt Y TR
‘ ‘ . 5 o . [
, P NS n ‘\'l L €0
b ) .5 Y Burls “l Frawi
. t [ IM | B -
§ R P l"‘ e K
l . BAK | STT swney
X (Evong ) - ) SAITY LU -
PPN wLINTC 1 .- mgtJ
’ [ # I”-.nur.- :
N ' N i_ .
2
. _ .- T___ H ~_ - _\)éh/
v N R
.‘ hg 17 A
m . 13
17 ”




36" LAWN TRACTOR MODEL C35
DECALS - — ‘

A)

910

i .

NSOLE DETAIL|

¢

(73

3209158




. 36" LAWN TRACTOR MODEL C3554-010

t .

- key# . - .paru
1. . .55832
LI 2. . 55833
i 3 55834
o ° 4 314456 -
.5 314457
- 6. 320684 .
7. " 68902
8 69524
9 " 69525
“10. .300557
11,
" 12 307047
) 13.° 305770
C 14 307383
15. 310436
b . 16, 310553 -
. ! 17.. ‘314460
18. O 314461
190 .7 68900 -
20. 68901
21 .
22. 68542
23 67667
- . 24 68903
- ~
2 XS

Gy

descﬁplion :

PAD, FOAM TOP HOOD |-
PAD, FOAMHOOD SIDE I
PAD, FOAM HOOD SIDE RH

DECAL. HOODSIDERH =~ =™~ -

"DECAL, HOODSIDE (H» -

‘DECAL DASH

' DECAL,WARNING, FRENCH'/GERMAN
DECAL.INSTRUCT CONSOLE TOP GER
DECAL,INSTRUCT CONSOLE TOP FB
NAME PLATE, 10736 WHITE -
AEFERENCE.ONLY

- DECAL.3-SREED CONSOLE TOP -

DECAL,CAUTION TRIANGLE EUROPE

. DECAL.INSTR CONSOLE TOP ENGLISH
- DECAL,FRENCH SAFETY CERT.

. DECAL,DANGER ENGLISH ' -
DECAL, CONSOLE RH STRETCH FRM -
DECAL, CONSOLETH STRETCH FAM -
DECAL, BLADE ENGAGE EUROPE
DEGAL,BLADE HEIGHT ADJ. EUROPE

- REFEREN NLY~" :
DECAL,CAUTION HAND- FOOT FFVGH
.DECAL, CHECK OIL LEVEL )

' DECALBRAKBCLUTCHEUHOPE

-

‘4:_
<

4

A =t b md ot b o md ek wh

L N o N S L i Gy

!



36" LAWN TRACTOR MODEL C3554-010

CUSTOMER ASSEMBLY

key# part#

1 - 57452,
2 * 120393
3 0638
a4 122007
5 301251
6 323758
7 456378
8 54873

. CUSTOMER ASSEMBLY VIEW

/315134 PARTS BAG ASSY QTY1
._dé'crlpuon' ' . -

SEATMV350

WASHER,FLAT .344X.69X.065 ,
WASHER, HVSPLTLK .328X.69X.109 . "
SCREW, 5/16-18X.75'HHC ;
'STEERINGWHEEL "~
STEERING,SLEEVE -

ROLL PIN .250DIAX2.0LG

OIL TROUGH

“qly

3162358

i)




-

36" LAWN TRACTOR MODEL C3554-010

 TREAD PAFTERNS

=

TRESIZE:

11X 4.00-5
13X5.00-6

15X6.00-6 - -

16X 6.50 - 8
18 X8.50-8

18 X°9.50 -8
20X8.00-8 "
20 X 10.00-8 .
120 X 10.00 - 10
23X9.50-12

N Y reod

é:& o \gg! Y

Ry 58

X 3

2

R ]

™ v
N
§

Dl
Blgh)
DL
LT

Wg@

e
% \
:
&

o
&

)
L
n R

207

Tl
et
Rt

&
o

o
&
&

rUAY JlBu ' .

42295 319679
41060 ° 319680
- 39830 316702
+41081 319682
319683 317400
41106  B16701
319685 Y 319684
58276 319686
55893 - 319687
53655 . 319690

S

l ’ 7"cu
301140,

- 57164
be

| S19Q§9'

o

“ I‘\

. - le||

. 313952
.. 314539

313950"_

314584

" 313654

" 314370

3167118 |,

21




% ACCESSORIES

Contact the dealer where your tractor was purchased for the avallable accessorles. If you
are unable to contact the dealer write to the address on. the front cover of thls manual.

Rear Engline Rider

Model " Descrlption g

5708-16 . . . Bagger - Fits 32" Side Dlscharge ‘ L

5708-17 Bagger - Fits 36* Side Discharge - . : . i

5709-02 Front Weight Box - holds 35 ibs. - - e i '
5648-16 Lawn Swaeper widump Reloase : » . - .
m
Model " Description. Lawn Tractor ' : .
5708-22 ‘ Baggqr Fits 30" Slde Dlscharge

5708-13 Bagger - Fits 36, 38", 39' & 45" Side Discharge ,

5705-04 56° Two: -Stage Snowblower - Fits 367, 38%, 39", & 45" Side Dlscharge .

5661-06 - 42° Snowblade - Fits 36", 38", 39", & 45" S /

5592-00 - Tire Chains --18" x 6.50" / : ' S C

5585-00 . - Tire Chains - 18° x 9.50" & 207/ 8° . : , >-

5672-01 Wheel Weights - Front - 1 pr. w/mig. hdw. - Fits 15' tires " ‘ L

567302 . Wheel Weights - Rear - 1 pr. w/mtg. hdw. - Fits 18" & 20'1ires B . ’ -
5709-03 Front Weights - Fits 30™ & 327 Side Discharge . . : - o : -

5648-16 'Lawn Sweeper w/dump Release: ’

- : ' : ; : . .
Model Descripllon Garden Tractor - nght Gr0und Engaglng s . . .
5708-13 ' Bagger - Fits 36%,38", 39", & 45" Side Discharge - i ' i
5705-04 36" TWo - Stage Snowblower Fits 367, 38, 39", & 45" . ) , .
5661-06 42" Snoviblade - Fits 367, 38", 39°, & 45" - - : S BN
5672-01 _Wheael Weights - Front 1 pr. w/mig. hdw. - Fits 15° tires , ‘ I :
5673-02 - Wheel Weights - Rear - 1 pr. w/mtg. hdw. - Fits 187 & QO'tlres L ) I
5648-16 . Lawn Sweaper w/dump Release - Lo ‘ o . ‘ \, ’
5667-02 . Sleave Hitch - wiift bar - Fits 45" ) g :

5668.01 . Adaptor (slesve hitch) for use w/23* tue%

5706-00 “Tire Chains - 20" x 10" ' :

§671-00 * Tite Chains - 23" x 9.50"

5672-02 Wheel Weights - Front - 1 pr. w/mig. hdw. FNS 16" llres '
5673-00 Wheel Weights - Rear - 1 pr. w/mtg. hdw. Fits 23" tires

5674-01* 10" One Bottom Maldboard Plow ) “

5675-01* - - . Cultivator - 7 tow - Adj. 6" - 42" width

5676-01* * Disc Harrow - 8" & 11° disc - Adj. width & disc angle

5677-02° , Tiller - 5 H.P. Sel-Powered - 28° width

Model .- Description - Four Wheel Steer .
5708-14 Bagger - Fits 40" & 46" Side Discharge .

570505 . 42" (Phe-Stage Snowblower - Fits 407 & 46° _

5661-07 48" Snowblade - Fits 40" & 46

5709-04 . Rear Weight Box for 40" & 46"

5648-16 Lawn Swesper w/dump Release .
5706-00 Tité Chains: 20" x 10", AT .
5671-00 Tire Chains 23° x 9.50"

5672-02 Wheel Weights - Front - 1 pr. w/mtg. hdw Fits 16" tires _ ,

5673-00 Whee! Weights - Rear - 1 pr. w/mtg. hdw. Fits 23* tires

5672-01 Wheel Weéights - Front - 1 pr. wimig. hdw, Fits 15 tires

5673-02 .©  Wheel Weights - Rear - 1'pr. w/mig. how.- Fits 1878 20" tires

Model _ Desciption | Two Wheel Steer Garden Traclor

5667-04 Slaeve Hitch »-w(ift bar Fits 46

5674-01° . 10" One Bottonf Moldboard Plow : :

5675-01* Cultivator - 7 row - Adj, 6" - 42 width C C .

5676-01" Disc Harrow 8 & 11~ Disc. Adj. width & disc angle

5677-02° " Tiller 5 H.P. Sefi-Powered - 28" width

5648-16 Lawn Sweeper w/dump_ Ralease . a

‘Requires a sleave hitch ' , ‘ o

.24



